

# TEST Report

ZiNEW No.:QCT230417169.01



Applicant:	NINGBO AAG ENTERPRISE LTD
Address:	BUILDING 1# NO. 175,LANE 165 WUXIANG NORTH ROAD,WUXIANG INDUSTRIAL ZONE, YINZHOU,NINGBO CHINA
Manufacturer:	--
Sample Information:	NOVELTY STOCKING
Model No.:	G91289
Sample Received:	Apr 17,2023
Test Period:	Apr 17,2023 to Apr 18,2023
Test Location:	1F, Building 14, Dayang Industrial Zone, No.7 Qinghua Road, Linhai City, Zhejiang Province, China
Note:	The test conclusion was given based on the results of tested part. The tested part of the sample was specified by client.

TEST REQUESTED	CONCLUSION
Phthalates Content - United States Consumer Products Safety Improvement Act (CPSIA), Section 108	PASS
Total Lead Content in Substrate - United States Consumer Product Safety Improvement Act (CPSIA) Section 101(a)(2)	PASS

Prepared By: LiXiu Zhou

For and on behalf of:  Keven Zhu  
Approval: Keven Zhu  
2023-04-18

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.qc-plus.cn> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute you unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.





## Sample Information

Sample NO.	Description	Location
1	White Cloth	Accessories
2	Red Cloth	Accessories

## TEST RESULT

### I. Phthalates Content - United States Consumer Products Safety Improvement Act (CPSIA), Section 108

Test Method: CPSC-CH-C1001-09.4

Parameter	CAS No.	Unit	MDL	Result		Client Limit
				1+2	/	
Di-2-ethylhexyl phthalate DEHP	117-81-7	%	0.005	ND	/	0.1
Dibutyl phthalate DBP	84-74-2	%	0.005	ND	/	0.1
Butyl benzyl phthalate BBP	85-68-7	%	0.005	ND	/	0.1
Di-iso-nonyl phthalate DINP	28553-12-0/ 68515-48-0	%	0.005	ND	/	0.1
Diisobutyl phthalate DIBP	84-69-5	%	0.005	ND	/	0.1
Di-n-pentyl phthalate (DPENP)	131-18-0	%	0.005	ND	/	0.1
Di-n-hexyl phthalate (DHEXP)	84-75-3	%	0.005	ND	/	0.1
Dicyclohexyl phthalate (DCHP)	84-61-7	%	0.005	ND	/	0.1
<b>Conclusion</b>	--	--	--	<b>PASS</b>	/	--

Note:

- 1) mg/kg=ppm
- 2) ND=Not detected, which will be showed if below MDL
- 3) MDL = Method Detection Limit
- 4) --= Not applicable



## TEST RESULT

### II. Total Lead Content in Substrate - United States Consumer Product Safety Improvement Act (CPSIA) Section 101(a)(2)

Test Method: U.S. CPSC-CH-E1002-08.3:2012

Parameter	Unit	MDL	Result			Client Limit (mg/kg)
			1+2	/	/	
Total Lead	mg/kg	5	ND	/	/	100
<b>Conclusion</b>	--	--	<b>PASS</b>	/	/	--

Note:

- 1) mg/kg=ppm
- 2) ND=Not detected,which will be showed if below MDL
- 3) MDL = Method Detection Limit
- 4) --= Not applicable

### Sample Reference Photo



\*\*\*\*\* End of Report \*\*\*\*\*

## Annex

The client declared that the materials tested will be used of below Styles :  
(The photo was provided by the client.)

